
GF 200 DV II Lillehammer Parts List 



Part Description	 Part Number

1.	 Rear Shroud, Matte Black ................22055592
Rear Shroud, Jøtul Iron .....................22055585

2.	 Burner Control Switch ............................129123
3.	 Switch Box, Matte Black .................. 22092592

Switch Box, Jøtul Iron ...................... 22092585
4.	 Sheet Metal Screw, #8 x 1/2”.................. 117117	
5.	 Air Diverter...............................................220981 
6.	 Rating Plate............................................. 220920
7.	 Rivet, 1/8”...................................................117946
8.	 Lanyard Cable........................................... 129159
9.	 Bolt, M6 x 20 .............................................. 117117
10.	 Screw, #8 x 3/4” Hex ..............................117986
11.	 Pilot Assembly.......................................... 129471
A.	 Electrode....................................................129765
B.	 Thermocouple......................................... 129766
C.	 Pilot Line w/ Fittings..............................129446
D.	 Thermopile............................................ 3094527

12.	 Pilot Spacer Weldment .........................226978
13.	 Pilot Gasket.............................................. 129670
14.	 Air Shutter............................................... 220928
15.	 Air Shutter Gasket................................... 221107	
16.	 Wing Nut ...................................................117975
17.	 Washer, 25 x 1 1/2”....................................118029
18.	 Jam Nut ......................................................129152	
19.	 Orifice Holder ........................................ 220643	
20.	 Main Gas Flex Tube................................129390
21.	 Compression Nut....................................129464
22.	 Compression Sleeve............................... 129463
23.	 Burner Orifice, #48 NG / GF100.......... 129407

Burner Orifice, #56 LP / GF100............129466 
Burner Orifice, #46 NG / GF200.........220975
Burner Orifice, 1.20 LP / GF200..............221185		

24.	 Screw, 10-32 x 3/8” Phillips......................117911		
25.	 Ignitor Bracket...................................... 3902576
26. Ignitor......................................................3902573
27.	 Screw, M4 x 8 Phillips ............................ 117920	
28.	 Gas Valve, 50% TD/ HiTemp - NG........ 222263		
29.	 Terminal Block Bracket......................... 220930
30.	 Screw, M4 x 12 Phillips............................. 117921
31.	 Terminal Block, 2 Pole............................. 129154
32.	 Nut, M4 Hex...............................................117922
33.	 Valve Retainer......................................... 220924                 
34.	 Glass, Ceramic.........................................220576
35.	 Glass Gasket, Tadpole............................. 129124
36.	 Glass Frame, Matte Black................. 22136592

Glass Frame, Jøtul Iron.......................22136585
Glass Replacement Kit ..........................155599

GF 200 DV II  Firebox Assembly Parts List 

ALWAYS USE REPLACEMENTS PARTS 
PROVIDED BY AN AUTHORIZED JØTUL DEALER ONLY.

37.	 Middle Log ...............................................  221105
38.	 Rear Log, (two-piece) ............................. 221104

Log Set w/ Embers .................................. 155816	
*Ember Stones, 4 oz. ................................129123

39.	 Dilution Air Cover ...................................221108
40.	 Burner Skirt .............................................220797
41.	 Replacement Burner, Complete ..........158236
47a.	 Valance Bolt, M6 x 100 Hex Hd.............117955 

(for GF 100 DV II)
47b.	 Valance Bolt, M6 x 130 Hex Hd............. 118033 

(for GF 200 DV II)
48.	 Valance Door, Matte Black................22093192 

Valance Door, Jøtul Iron ....................22093185
49.	 Firebox ....................................................... 221324
50.	 Hex Nut, M6 ............................................... 9930
51.	 Exhaust Baffle ................................... 22092792
52.	 Glass Frame Latch ....................................129135
53.	 Relief Door Guide...................................129499
54.	 Relief Door Gasket.................................. 220735
55.	 Relief Door .............................................. 220589
56.	 Adapter Pipe Gasket................................129118
57.	 Adapter Pipe ............................................129322
58.	 Wallshield, Matte Black ...................22092692

Wallshield, Jøtul Iron .......................22092692
59.	 Air Deflector, Burner Skirt......................221109
60.	 Rear Restrictor Plate, Matte Blk....... 22111092 

Rear Restrictor Plate, Jøtul Iron........ 22111085
61.	 Side Restrictor Plate, Matte Blk...... 22099192

Side Restrictor Plate, Jøtul Iron....... 22099185
62.	 Wire Harness, Burner Control................155813
63.	 Star Washer .............................................. 118032
65.	 Valance Hinge Spacer, 1” GF200 only........118039
66.	 Valance Hinge Spacer, 3” ...................... 118040
67.	 *Orifice Retainer....................................... 221367 

Part Description	 Part Number

* Parts not illustrated



Cast Iron Parts      Matte Black   Blue Black    Majolica	           Linen
Paint             Enamel      Brown Enamel       Enamel	

1.	 Top Casting      10390692    10390627       10390647	       10390654	
2.	 Side Panel         10390792     10390727        10390747	       10390754	
3.	 Front Panel       10390592     10390527        10390547	       10390554	
4.	 Bottom Plate    10390092    10390027       10390047	       10390054
5.	 Leg, 6”                 10195292      10195227        10195247	       10195254
6.	 Left Door            10425592      10425527       10425547          10425547
7.	 Right Door         10425692      10425627      10425647	       10425654	

Front Assembly* 15592392     155925	          156384	       158156
13.	 Safety Barrier     157688           n/a	          n/a	        n/a

* Front Assembly includes Front,  Left & Right Doors, and  Hinge Pins

8. Hinge Pin, (4)............................................................. 129560
9.	 Fender Washer, M6 (4)........................................... 120004
10.	 Bolt, M6 x 20, (4).......................................................... 117117
11.	 Bolt, M6 x 10 Hex Hd Flange .....................................9962
12.	 Door Catch ................................................................220919

   Shell Hardware

Illustrated Parts Breakdown / Cast Iron and Associated Hardware

�

�

�

�

�

�

�

�

�

��
��

��

��

���

��
13

  Jøtul GF 200 DV II Accessories
• Fuel Conversion Kit - LP ............................................. 155626
• Fuel Conversion Kit - NG ............................................155627
• High Altitude Adjustment Kit  - NG ....................... 155808
• High Altitude  Adjustment Kit  - LP ........................155809
• Blower Kit ...................................................................... 155631
• Antique Brick Kit ...........................................................155815
• Wall Thermostat ........................................................750003
• Remote Control  ..........................................................129706
 • Universal Leg Leveler  ............................................... 156096
• Mobile Home Bracket Kit  ........ GF200DVII (6”)  / 154923 

....................................................for Long Legs (8”)  / 750304
• Long Leg Kits .................................... Matte Black  / 154929   

.................................................................  Blue Black  / 154930  

.......................................... Brown Majolica Enamel / 351149




